
Part Number Description

Pump Information: D23158  . . . . . . . . . . . . . . . . . . . . . . . .CAT Pump Kit
* 17657  . . . . . . . . . . . . . . . .Thermal Relief Valve Assy
* 16776  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Easy Start
* 17098  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Inline Filter
* S065  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Clamp
* F035 . . . . . . . . . . . . . . . . . . . . . . . . . .Quick Connect
* D21357  . . . . . . . . . . . . . . . . . . . .Replacement Filter
* 15913  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Hose, 1/4”
* 15124 . . . . . . . . . . . . . . . . . . . . . . .Chemical Injector

Engine Information: GC390K1QA  . . . . . . . . . . . . . .Engine, Honda, 13 Hp
* M036 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Key

D22986  . . . . . . . . . . . . . . . . . . . . . . . . . . .Oil, 32 oz.

Frame Information: D22038  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Frame
D22268  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Foot
D23152 . . . . . . . . . . . . . . . . . . . . . . .Handle, bagged
D22180  . . . . . . . . . . . . . . . . . . . . . . . . . . .Tire, Pneu
F464  . . . . . . . . . . . . . . . . . . . . . . . . . .Pal Nut (qty 2)
D23163  . . . . . . . . . . . . . . . . . . . .Hose Reel Bracket
17086  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Hose Reel

Hardware Information:
Foot: D21436  . . . . . . . . . . . . . . . . . . . . . . . .Screw (qty 2)

D21437  . . . . . . . . . . . . . . . .Nut, Flangehead (qty 2)

Hose Reel to Bracket: F064  . . . . . . . . . . . .Screw 5/16-28 x 1 HHCS (qty 4)
16087  . . . . . . . . . . . . . . . . . . . . .Nut, 5/16-18 (qty 4)

Handle to Frame:
+ 16471 . . . . . . . . . . . . . . . . . . . . . . . . . . .Knob (qty 2)
+ 18286  . . . . . . . . . . . . . . . . . . . . .Saddle Bolts (qty 2)

Engine to Frame: 18300  . . . . . . . . . . . . . . .Bolt,3/8-16 x 1-3/4” (qty 4)
18098  . . . . . . . . . . . .Nut, Flangehead 3/8-16 (qty 4)

Pump to Engine: 18299  . . . . . . . . . . . . . .Bolt, 3/8-16 x 1-1/4”  (qty 4)

Accessory Information: D24167 . . . . . . . . . . . . . . . . . . . . . . . . . . .Hose Assy
✘ F035 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .QC Socket
✘ D22690  . . . . . . . . . . . .Hi Pressure Hose, 3/8” x 50ft

F039 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .QC Plug 
(packaged in bagged D23167 Hose Reel)

18249  . . . . . . . . . .Quick Connect Turret Lance Assy.
D22184 . . . . . . . . . . . . . . . . . . . . . . . .Gun Assembly

* H100  . . . . . . . . . . . . . . . . . . . . . . . . .Chemical Hose
D23077  . . . . . . . . . . . . . . . . . . . . . . . .Bagged Parts

+ NCT001  . . . . . . . . . . . . . . . . . . . . . . . .Cleaning Tool
+ 16797  . . . . . . . . . . . . . . . . . . . . . . . . . .Allen Wrench

Manual Information: + D22885  . . .Manual, General-English/Spanish/French
+ D22887  . . . . . . . . . . . . . . . . . . . . . . . .Manual, Parts

English/Spanish
✔ 15107  . . . . . . . . . . . . . . . . . . . . . . . .Manual, Engine

✘ Included in Hose Assembly
+ Included in Bagged Parts
✔ Included in Bagged Handle
* Included in Pump Kit

6
August, 2001

Tab: PC
PW-MANUAL

PCH3540HR
3500 psi @ 4 gpm

http://shoppingcart.msservicecompany.com/msservice_net/product_files/D23158/d23158.pdf
andrew.carlson
Highlight


